



检测报告

Test Report

报告编号 Report No. A226059684910202E

第 1 页 共 4 页 Page 1 of 4

报告抬头公司名称 厦门祥莹科技有限公司

Company Name

XIAMEN XIANGYING TECHNOLOGY CO., LTD

Show on Report

地 址

厦门市集美区洪厝里 168 号 601 室

Address

ROOM 601, NO. 168, HONGCUO LI, JIMEI DISTRICT, XIAMEN CITY

以下测试之样品及样品信息由申请者提供并确认

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the applicant

样品名称 Sample Name 全棉内裤女 Women's 100% Cotton Underwear

颜色 Color 白色 White

样品量 Amount of Sample 2 条 2 Pairs

材料成分 Material composition 100%棉 100% Cotton

商标名称 Label 易爽佳 Yishuangjia

最终用途 End Uses 衣物 clothing

样品接收日期 2026.07.21

Sample Received Date Jul. 21, 2026

样品检测日期 2026.07.21-2026.07.23

Testing Period Jul. 21, 2026 to Jul. 23, 2026

测试内容 Test Conducted:

根据客户的申请要求，具体要求详见下一页。

As requested by the applicant, for details refer to next page(s)

批 准

Approved by

陈景发

陈景发

授权签字人 Lab authorized signatory

2026.07.23

No. S995761562

华测检测认证集团股份有限公司

Centre Testing International Group Co.,Ltd.

广东省深圳市宝安区新安街道兴东社区华测检测大楼

CTI Building, Xing Dong Community, Xin'an Sub-district, Bao'an

District, Shenzhen City, Guangdong Province, P.R. China

检测报告
Test Report

报告编号 Report No. A226059684910202E 第 3 页 共 4 页 Page 3 of 4

检测内容（根据客户的申请要求） Tests Conducted (As Requested by the Client)

1 纤维成分分析 Fiber Analysis(FZ/T 01057.1-2007,FZ/T 01057.2-2007,FZ/T 01057.3-2007,
FZ/T 01057.4-2007,GB/T 29862-2013)

测试项目 Tested Item(s)	检测结果 Test Result	客户标称 Applicant's Requirement
	002 白色线（缝） white thread(seam)	
纤维成分 Fibre Composition	100% 棉 100% Cotton	100%棉 100% Cotton

限值说明 Remark:

常规纤维成分允差 Regular Fiber Content Tolerance:	标称值 Label:	100%	> 10%	≤10%	≤3%
	允差 Tolerance:	0	±5%	±3%	不得为 0 Shall not be 0
填充物纤维成分允差 Filling Fiber Content Tolerance:	标称值 Label:	100%	> 20%	≤20%	≤5%
	允差 Tolerance:	0	±10%	±5%	不得为 0 Shall not be 0

测试样品/部位描述 Tested Sample/Part Description

序号	CTI 样品 ID	描述
No.	CTI Sample ID	Description
1	002	白色线（缝） white thread(seam)



检测报告 Test Report

报告编号 Report No. A226059684910202E

第 4 页 共 4 页 Page 4 of 4

样品图片 Photo(s) of the sample(s)



声明 Statement:

1.检测报告无批准人签字、及“专用章”无效;

This report is considered invalidated without approval signature, special stamp;

2.报告抬头公司名称及地址、样品及样品信息由申请者提供, 申请者应对其真实性负责, CTI 未核实其真实性;

Company name and address shown on report, the sample(s) and sample Information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;

3.本报告检测结果仅对受测样品负责;

The test result(s) shown in this report refer(s) only to the sample(s) tested;

4.未经 CTI 书面同意, 不得部分复制本报告;

Without written approval of CTI, this report can't be reproduced except in full;

5.除非客户要求, 本报告检测结果及与规定限值的符合性评价未考虑不确定度的影响;

Except for the requirement of the client, the test results and the conformity assessment in this report do not take the uncertainty into account;

6.如检测报告中的英文内容与中文内容有差异, 以中文为准。

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the Chinese version shall prevail.

***报告结束 End of Report ***